E

0.0. CUTSIDE ODIAMETER W, T, WALL THICKNESS “4CHEMICAL COMPOSITION CHECK-ANALYSIS/UNIT =2:1/% 100 =3:1/% 1000 -4 1/x10000 TR TRACE 5 TP TESTING PRESSURE '8'NDT NON-DESTRUCTIVE TEST
T E T E00Y CURRENT TEST LT LLTRASOMIC TEST

T'WZC WEIGHT OF ZINC COATING  CST GOPPER SULPHATE TEST @WDT WELD DUCTILITY TEST RGT RING GAGE TEST MGT METALLOGRAPHIC TEST @°8.T STRAIGHTNESS
| 0P=Position B:Base Metal, CL:Center Line JUSPECIMEN SIZE, Az10x10mm. B:10x7.5mm, C:110x6.7mm, D:10x5.0mm, i2RES.MAG.

- RESIDUAL MAGNTISM

QUALITY CERTIFICATE
P/0 No. 12691 E g FEAMS|A} EAEL Fauue
LT No. MI27857 SR CERTIFICATE Na. : 20121004~323
PR (HUSTEEL CO.,LTD ) MEes
ISSUED DATE : 2012. 10. 04 [JHEAD OFFICE : Shinan 8/D 15F, 943-19, Daechi-dong MANUFAGTURED No.:  2012-06-204
LR Kangnam-ku, SEQUL 135-845, KOREA B
COMMODITY E.R.W. STEEL PIPES CIDANGJIN PLANT: 569-1,BUGOK-RI, SONGAK-MYEON. DANGJIN-GUN, SUPPLIER : HUSTEEL.CQ.,,LTD
"EEE CHUNGCHEONGNAN -DO . KOREA 220 PLESA ANAHUAC Y
SPECIFICATION : API SL-B / ASTM A538 HEDAEBUL PLANT: 150,DAEBULSANDANZ-RO, YOUNGAM-GUN CUSTOMER : CIAS., S.A. DE C.V.
T T e JOLLANAM-DO, KOREA ST o T
; EEXE 2 E A & & 82
| R T ORDERSIZE 5w TENSLETEST | __ CHEMOAL COMPOSTIONG®) _ _
. == D
‘Lg'f"; HE("’L‘STN)O- TYPE C(’F';‘IQ’E‘:EST)Y SIZE *g_ﬂg :.ﬁ‘_ 201 WEIGHT ’ééﬁ %*%35 5;‘_5 %’\iﬂ' C si|mn| P| s |cu|lc N M| Vv | Ti|le rom| cea
| o | G\ o aialal | s R
: = - é.‘_ - é\ {psi} {psi) (%) [(YS/TS) ThTTm o T e _4; I - T
|_1.1 M51960 BPEB| 16 103/4 | _278.1 0.225 =~ 20' | . 25.29 70775 __ 61638 30 Bl20]75110] 4116|215 2| 8[167 51, B
2 i M49071 BPEB 24 12 3/4 323.9 0.312 20' 41.48 86860 53852 41 4 1 917812 4 7 1231 1 1 119]196] 7 |1
3 ! 28745 BPEB 38 24 610.0 0.250 20' 63.47 70340 45250 3% 16| 13|86 16| 3 6 |14 4 18|11 |21 4|1
4 | 579605 BPES 6 24 610.0 | 0.250 ; 20' 63.47 72226 48586 41 14| 8|81 |10]| 2 419|348 |16| 3 (1.
5 : 663086 . BPES 28 24 610.0 | 0.250 | 20' 63.47 73241 51486 35 1718|8416 2 | 11 (10| 6 |31) 8 |16| 9 |1!
6 : 664324 BPEB 15 24 610.0 | 0.250 | 20' 63.47 72516 | 48731 33 16| 1285115 | 3 7 /13| 4 1511017 4 1.
7 i M33287 : BPEB 1 24 610.0 I 0.250 i 20 63.47 65424 . 58013 36 7113|7512 & |14 (23| 4] 3| 6 |183| 4 1.
8 | M36086 | BFEB 4 24 610.0 ; 0250 : 20 63.47 66714 58738 | 37 7 118|76i11| 3 |15 |22| 31 5| 7 {194| 5 |1}
9 | M37641 : BPEB 2 24 6100 | 0.25¢ ! o20" 63.47 66569 . 55402 1 39 6 | 10| 79:i15| 5 (19|22 7 19| 7 {180 7 |1}
10 | M40255 : BPEB 1 24 610.0 | 0.25¢ | 20° 63.47 65409 | 53807 | 40 6 | 16|79113| 7 |19 |20 61 7 | 8 {164, 7 |1
et | sarazzz| Saesomn
PoH ! zHASE TEAR AF T e ATING | viSUAL | FLATT- W | R | M | ST
ITEM - TEST :|EJ!-\T Q]D% HAHDN‘ESS' CIRCUMFERENCE Sig’;ﬁ'é% Test lS;JALi fENl]N-ES D|a|a ENEAGYL) Mag oo
NO- e TREAYENT | P OF WELDS | WZO . CST D= (BENDY T T T e e | e REMARKS
. SULT END . BODY (e = . -
SUPRRUOR I B SO e O S A ISR S 20 B N SR -0 E -
1 900 GQoD 930 ACCEPT 74836 ACCEPT GOOD - aooe| 0.1 16
2 1050  'GOQD 8930 ACCEPT 70821 ACCEPT: GOOD &oon| 0.1 16
3 . 450 GOOD 830 ACCEPT 74401 ACCEPT GOOD soon| 0.1 17
4 ;450 GOOD 830 ACCEPT 76287 ACCEPT GOOD acop| 0.1 16
5 450 GOOD 930 ACCEPT 77302 ACCEPT GCQD acon| (L1 16
g 450 GOOD 930 ACCEPT 76577 ACCEPT GOOD aooo| (.1 18
7 450  GOOD 93¢ ACCEPT 70485 ACCEPT GOCD Goon| .1 17
8 450 1 GOOD 930 ACCEPT 70775 ACCEFT GOCD : @oon| (.1 16
g 450 'GOOD 930 ACCEPT 70630 ACCEPT GQOCD cooo| 0,1 16
10 450 GOOD| 930 !ACCEPT| 69470 ACCEPT GOCD |aoco| 0.1 T
N . *TYPE BPE BLACK PLAMN ENDS BPEB BPE BEVELLED EITE BLACK THACADED ENDS BTC ELACK THHEADED&CUUPLED GPE GALVANIZED PLAIN ENDS GTE GALVAMIZED THREADED ENDS GTC GALVANIZED THREAD & COUPLED
0 %

S[GNATURE

SURVEYORTO:

= HES 2B SA B8 AY 3 2A0 RRHASE

ME=R

ZHELILCL
WE HEREBY CERTIFY THAT THE PRODUCTS HEREIN HAVE BEEN MADE AND TESTED IN ACCORDANGCE
WITH THE ABOVE SPECIFICATION AND ALSC WITH THE REQUIREMENTS CALLED FOR THE CRDER.

SIGNATURE

-

 MANAGER OF QUALITY ASSURANCE TEAM

HMS C-30-05-(21)
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QUALITY CERTIFICATE
P/0 No. 12691 = ‘? x*[ IA =. AEI SEAME
1/C No, MO27857 2 I' CERTIFICATE N, 20121004~323
e (HUSTEEL CO.,LTD ) ECE
ISSUED DATE 2012. 10. 04 [UHEAD GFFICE : Shinan B/D 15F, 943-19, Daechi-dong MANUFACTURED N0 2012-06-204
b - Kangnam—-ku. SEQUL 135-845, KOREA SN
COMMODITY E.R.W. STEEL PIPES CIDANGUJIN PLANT: 569-1,BUGOK-RI,SONGAK-MYEQN. DANGJIN-GUN, SUPPLIER : HUSTEEL.CO.,LTD
HED 2 CHUNGCHEONGNAM-DO KQREA 480 PLESA ANAHUAC Y
SPECIFICATION : _API 5L-B [ ASTM AS38 MDAEBUL PLANT: 150,DAEBULSANDANS-RO, YOUNGAM-GUN CUSTOMER : CIAS., S.A. DEC.V.
o T N JOLLANAM-DO, KOREA T T T
=234 9 AY @ e
‘ ; - =EE] ORDER SIZE - TENSILE TEST CHEMICAL COMPOSITION(%)
mem HeATvo. | U | oty [NOMMALL g T Tl wee | emae | mwss sag] 229 o g |wnl Teololnlmel v il wlsl PCM’ ;EQ_
NO.  (om | (PIECES) 0.0 wro o B s | vs e | v | oM S il T Bl B e Rl Bl
i ‘ {inch) fm) R {b/t) | . 2| -3| -2 -4 '
: D R (psi) {osid | (%) |tvsfTg)[ o g T T
11 | M41261 | BPEB 2 24 610.0  0.250 20 63.47 | 63814 55402 | 40 [ 7 [nl7 21 s a9 e l187] 67 | O
12 | M48848 BPEB 1 24 610.0 0.250 - 20’ 63.47 70775 46845 | 39 15| 13| 87 15 6 {17101 28] 5 |1
13 | M51332 ' BPEB 51 24 610.0 0.250 ;20 63.47 64394 53662 4 711178 20 8 110} 7 173 5 |1
' | i
| SOAE - CESEAE , 224 N
i HYOROSTATIC o Az BEFUBAL | ZINC COATING . i IMPATC TEST os.
TEM . TEST ERLsE He HAFDNESS | CIRCUMFERENCE rENSLE TEST o e | 5 alal™ m Mag. @4
NO, ™ TREATMENT | ()7 TEST ! W WZC ' CST |DMEN-; (BEND) ! T | T | T | (%) | p |EN vy & REM
sy | PES %) (HV) OFWesDS | @/m | (mes)| SION | TEST SIze: ¥ SMARKS
— ! suLT : END  BODY ~
S SR S D NS B S Y RSV R e AT O B ) ) 4
11 77 450 GOOD 230 ACCEPT : 67875 ACCEPT GOOD% aoon| 0.1 16
12 450 GOOD 930 ACCEPT i 748386 ACCEPT. GOQOD ! GooD | 0.1 16
13 450 :GQOD 930 ACCEPT : 68455 ACCEPT- GOOD Gooo| 0,1 17
S S E R S N - [
N j TYPE BPE BLACK PLAIN £nDS BPES epe BEVELLED BTE ELack THREADED ENDS BTC eLack THREADED & COUSLED GPE GALVANIZED P

O 1 /20.D. OUTSIDE DIAMETER *SIW.T. WALL THICKNESS  SCHEMICAL COMPOSITION CHECK-ANALYSIS/UNIT

LAIN ENDS GTE GALVANIZED THREADED ENDS GTC GALVANIZED THREAD & COUPLED

=21/%100 =31/ %1000 -4:1/%10000 TR TRACE (5TP TESTING PRESSURE ‘6)NDT NON- DESTRUCTIVE TEST

T E T E00Y CURRENT TEST  U.T ULTRASONIC TEST TWZC WEIGHT OF ZING COATING ST COPPER SULPHATE TEST BWDT WELD DUCTILITY TEST RGT RING GAGE TEST MGT METALLOGRAPHIC TEST 98.T STRAIGHTNESS
£  i0P=Position B:Base Metal, CL:Center Line JSPECIMEN SIZE, A:10x10mm, B:10x7. Smm, CI10x6.7mm, D:10x5.0mm, 2RES.MAG. : RESIDUAL MAGNTISM
SIGNATURE S HES 23 F2A00 IE AY L ZAN BRSNS ES S

surveyoR To:

LiCH

mOE ST =

WE HEREBY CERTIFY THAT THE PRODUCTS HEREIN HAVE BEEN MADE AND TESTED IN ACCORDANCE
WITH THE ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ORDER.

SIGNATURE

v,

_MANAGER OF QUALITY ASSURANCE TEAM

HMS C-30-05-(21}
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